ASSEMBLY INSTRUCTIONS
ITEM NO.:37562

Do not tighten screws until completely assembled.

PAGE 1 OF 6




PARTS IDENTIFICATION

PAGE 2 OF 6




PARTS IDENTIFICATION

A Tpc F / 1pc
B 1pc G 1pc
H / 2pcs
C LEFT 1pc I O 1pc
' J @ 1pc
D 1pc
RIGHT S
K 4pcs
E 2pcs L 4pes
HARDWARE LIST
L 2 ) o 3
M6x35 4pcs | M6x30 4pcs| M6x15 18pcs
4 5 6
M6x60 2pcs | M6x25 2pcs| 17x17x18 RED 16pcs
7 8 9
ﬁ )
4x4 2pcs | M6x10 2pcs | M4x30 3pcs
10 11 12
\—
M6x45 8pcs | M6x45 4pcs | D12x35x0.8 3pcs
13
BLACK
17x17x18 4pcs
‘HHW‘HHW\‘H\\U\H‘HHWH‘H\\\HH‘HHU\H‘H\\\HH‘HHU\H‘HH\HH‘HHUH\‘HH\HH‘HH\HH‘HH\HH‘HH\HH‘HH\HH‘HH\HH‘
0 10 20 30 40 50 60 70 80 90 100 110 120 130 140 150 160
Units (mm)

PAGE 3 OF 6




STEP 1.

17x17x18 é%;%

BLACK
4pcs

PAGE 4 OF 6




N
CS
é;% RED
16pcs

17x17x18

8pcs

MM

4pcs

PAGE 5 OF 6




3

o 6pcs
8M )
e 2pcs

SCREWDRIVER
(NOT PROVIDED)

3pcs

@12x®5x0_8 1pcs




	CAP1000说明书 Model (1)
	CAP1000说明书 Model (2)
	CAP1000说明书 Model (3)
	CAP1000说明书 Model (4)
	CAP1000说明书 Model (5)
	CAP1000说明书 Model (6)

